CR by EMB Mfg.

WALLENSTEIN €2

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On -NOB 2M0 - Canada
Ph: (519) 699-9283 -Fax: (519) 699-4144
www.wallensteincr.com

CR100 Trailer
Chipper Parts Manual

Starting with S/N 2E9US1113FS010022 - 2E2UST110FSO10029

MODELS CR100, CR1008,
CR100H, CR100HW,
CR100BH, CR100BHW

Refer to the operators
manual for safe
operation and

maintenance 10607100 CR100 ReVvE1 Parts Manual. 170516
Rev E1 230117




10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Table of Contents

BOIt TOrQUE.......cueeeireeeccereetceeeerteeeeeeeaeeeeens 4
Hydraulic Fitting Torque............cccueeeeeeeeeeeennes 5
Wheel Lug Torque........cccceeeeveeriicccccceccccnnnee 5
Frame Detail - Tongue & Jack..................... 6
Frame Detail - Front............ccoueevvevvvvvvvvenennnns 7
Frame Detail - Redar ..........cuueeeeeeeeeeeeeeeeeeeennnns 8
Frame & Fender Assembly...............ccceeeeeeee 9
Hub Assembly...........ouiiiiiiiiiiririiccceeeeens 10
Brake Assembly...........ccoeeiiiiiiiiirnnnniiieeeenns 10
Engine Carriage...........uueeeeeeeeeeeeeeeeeeeeeeeennnes 11
ENGIN@.....coeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneneeeeeennsnenenes 12
Engine Parts.........ueeeeeeeeeeeeeeeeeneeeeneeeeneneenennnn. 12
Engine Compartment Shroud.................... 13
Engine Compartment Door ....................... 13
Radiator Shroud & Screen Door ................ 14
Tank Compartment Shroud ....................... 14
Battery Fuel & Hydraulic Tanks.................. 15
Battery Fuel & Hydraulic Tanks Parts List...16
Tank Compartment Tool Tray Detail ......... 17
Control Panel.........ccccooiiiiiiiiiiiiiiiiiiiniieeeene. 17
Tank Compartment Lid ...........ccceeeeeeeeeeenn. 18
Discharge Chute ..........uuueeeeereeveveeeeeeenneennne 19
Rotor Housing Rear .........cccceevvvvivinnnnnnnnnnnn. 20
Rotor Housing Front............ccccceevvieninninnnnnnn. 20
Rotor Interlock Latch............ccccccvvevnnnnnnneee. 21
Rotor Interlock Clutch ....................uuue..eeee. 21
Rotor Assembly.......cccouvvvreeciiiiiiniinneennnnnnnn. 22
Pulley Shroud ..........ccouueeiiiiiiirriirrrecceeeeees 23

Hopper Top / Back View.........eeeeeeeenennnne 24
Hopper Front/ Bottom View........................ 25
Upper Roller..........rcceeeeereeeeerecceeeeeeee 26
Upper Roller Parts List ..........cccueeeeeeeeeeeeeennnes 27
Plunger Assembly Detail............................. 27
Lower ROller..........eeeeeeeeeeeeeeeeeeeeneeeneeeneenennnnnns 28
Hopper Roller Shrouding.........cccccceeeeeeennnnne 29
Feed Table ... 30
Feed Roller Control Detail........................... 31
WINCh.....rrrcrrrrrreeceeeeeeeees 32
Winch Drum Detail..........cccceeeennnnnnneee. 33
Winch Arm Assembly ...........ccccceevvenennnnnnnnn. 33
Fairlead Ass’'y Detdil........cccovvvveveennciiieennnnne 34
Roller Lift Hydraulic Cylinder....................... 34
Cylinder Seal Installation............................. 35
Roller Lift Hydraulic Cylinder Detail............ 35
Intellifeed Manifold Ass’y.......ccuueeeeeeeeeennnnnnn 36
Winch and Roller Lift Hydraulic Controls ... 36
Intellifeed Wiring Harness &...............cccee... 37
Lights and Brakes Wiring Harness ............. 37
Intellifeed Wiring Diagram #Z62108........... 38
Hydraulic Hose Parts List .......cccoeevveeiiennnnne 39
Hydraulic Schematic CR100 & CR100B .... 40
Hyd Schematic CR100H & CR100BH ......... 41
Hyd Schematic CR100HW & CR100BHW ... 42
Label Layout - Left Side.......couvvvunnceieennnnnns 44
Label Layout - Right Side.........cccuuueeeeennnen 45
ACCESSOIES......cceeeeeeeeeieeeeeeeeeeeeceeeeeeeeeereeeeeens 46

Page 2 of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: hitp://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU" for information on a
local dealer.

nge 3 0of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12
Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27

in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

ms 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla"mﬁter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 04 1.8 1.3
I therwi ified
e e oot M4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 / 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

ms ©

nge 4 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117




10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings =
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Value Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 1/4 /16 12 9 1 176
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 11/16 24 18 1 1/6
two wrenches. Place one wrench 1/2 718 46 34 1 1/6
on the connector body and with the 5/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 a0 3/4 1/8

Wheel Lug Torque

It is extremely important safety procedure to apply
and maintain proper wheel mounting torque on your
trailer axle. Torque wrenches are the best method to
assure the proper amount of torque is being applied
to a fastener.

Wheel lugs should be torqued before first road use
and after each wheel removal. Check and re torque
after the first 16Km (10 miles), 40Km (25 miles),
and again at 80Km (50 miles). Check periodically
thereafter.

Note: Wheel lugs must be applied and maintained
at the proper torque levels to prevent loose wheels,
broken studs, and possible dangerous separation
of wheels from your axle.

» Startalllugs by hand to prevent cross threading.
Tighten lugs in sequence, per wheel lug torque
sequence chart.

The tightening of the fasteners should be done

The torque values shown are based on
lubricated connections as in reassembly.

in stages. Following the recommended se-
quence, tighten fasteners per wheel torque
requirements chart.

Wheel Torque Requirements
Torque
Wheel Size Unit 1st Stage | 2nd Stage | 3rd Stage
) ftibs| 12 - 20 30 - 35 45-55
8 Nm| 16-26 39-455 | 585-715
ftibs| 20 - 25 35-40 50 - 60
12" Nm| 26-325 | 455-52 65 - 78
ftibs| 20 - 25 35-40 50 - 60
13" Nm| 26-325 | 455-52 65-78
ftibs| 20 - 25 50 - 60 90 - 120
14" Nm| 26-32.5 65- 78 117 - 156
ftibs| 20 - 25 50 - 60 90 - 120
15" Nm| 26-32.5 65 - 78 117 - 156
ftibs| 20 - 25 50 - 60 90 - 120
16" Nm| 26-32.5 65 - 78 117 - 156
1 1 1
4 3 8
4 3
4
“é 2 2 > 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT
2 | Wheel Lug Torque Sequence |
4 BOLT 5 BOLT 6 BOLT 8 BOLT

Wheel Lug Torque Sequence |

Page 5 of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117




CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

] ONp/) ‘INN %007 X8H V2217 9

| [sYooH qeis om] yum Aing AnesH UG x /| ‘uteyd Aisjes | 60267 L ¥ WL X ONY/E Nog XoH | 6Z/LIZ G

] youms Ajajeg Aemexeasg | €1/167 0l ¥ W) XONS/E Hog XeH [ 0l€1./7 ¥

] 9100051 X 43 ¢ ‘Bjuld 129167 6 | WZIL-E X ONY/L Nog XeH | GeLL/Z 3

¥ ONY/E INN %007 X8H V12217 [} | WL X p/E ‘wwols Jeqany | 228297 [

v ONS/E ‘INN %007 XeH \£22.7 / | 20GYZ801 104 JusWpIdM Xoer | £0SMZ80L |
1) uonduosaq | "oN Med | al wog J§T) uonduosag | °oN Med [ alwog

| |sa1000z! X Iled .91/5-g “1a1dnoD YoyH | 81916Z Gl
14 ONB/G ‘INN R0 XeH | 192¢2/Z 7l
14 WP/€-) X ONB/G Hog XoH | £191/Z €l
Ao uonduosaq | 'oN Hed
Kluo MHG ? HE ‘G001 Y¥D 104

Mopr B 9anbuo] - Ibjeq dwply

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

_ﬂ_om Junoy BuISnoH J0joy

Z [sPeaIyL [In3,9 X ONB/S ‘PUT POY | 195977 67

| .2/)-6 X ONB/S 'Hog ebewie) | 9z9/7 8z

9 .7/} X ONZ/|, ‘Hog 8Bueld | 2519/7 12

z .7/ X ONB/S Hog ebueld | £6/9/7 %

y VIS X ONY/L Iog Vel | 11197 <
,,,,,,, L 9 .8/ JBUSEA\ IS | 191€/7 vz
y 092 X ONV/L N 1oAY | 2962.Z £

z 21 X ONS/E N 10N | 696227 74

9 | ONg/b 10T ebueld peleliss | 155277 X3

y ONS/S N Wer | 195227 0

,,,,, 6 9 ONS/S N Y007 XoH | 1922/7 6/
@ z IS} X ONG/G Hog XoH | 21917 8

Q) [T it X.pie owwoiD qany | 228297 10

7| Jequy x punoy ‘G310MEN | 112197 9l

Z | oeg ued X punoy JBWWOID | 202197 5l

o uondioseq | 'ON Hed | al WOg

sjjog abewuie) suibug

juol4 - Injo Qg awni4

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

¥ |ONOL/G ‘w00 ebuey4 pejeuss | 1262/7 6¢

8| @0.91/1) ‘dwejd 8soH 8jgnoq |  €9v6/7 8y 8 ONOL/G INN wer | 1262/7 8¢
¥ W7 X ONOL/G ‘Pig pepeaiyl | |y16/Z Ly Z WL X p/E Tewwod Jeqany | 228297 1€
! JPIE X ON/|L 'MaI0g aulyoep | 10€8/7 9y | ,2/) ‘dweld aip pezusqany | 618297 9
v | .2/L X 0L# ‘Malog Buddeyyes | 1129/7 G z ajyM ‘dwe esusor] [ 10€19Z Ge
¥ JpIL-L X ONZ/L Yog ebued | 2619/7 vy Z pay x punoy ‘q374eMe | 012197 e
Z . XONp/| ‘Hog ebuels [ y119/7 gy 2| oeguasdo x punoy ‘Jewwois [ zozi9z €e
3 092 X ON¥/L ‘MNIeNY | 2962.7 oy Z poy X [eAQ ‘AITLLS | 11197 €
¥ ZLE X ONOL/G NN JeNY | /G62.7 Ly Z yoeg uadQ x [eAQ ‘ewwois) [ €0119Z 13
v | ONgz/L ‘InuxooT ebuel4 pejeuss | 1652/7 oy | 00440 JuUnop 81eld 8susar [ 1210901 0¢
Ao uopduosaq | "oN Med | al WOg ) uonduosaq | "oN Med | al WOg

T

o
®
®
[}

Ipay - [Ibjeg 2w

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 46



S9I|qUIasSe aYelq pue qny ujm
8)9|dw09 $BWO02 $Z| |67 ;810N

CR by EMB Mfg.

[lereq Alquwiassy ayelg 89g

¢ Jfiquisssy 8)9/dwi0]) ,z/,-9u0g SAI00SE X .2} ‘Wnid oYeig | L1/16Z 19
) HY SQI00GE X .2 X .2} OXEIg o013 | 211167 09
) H1 SA100G€ X .2 X .2} ‘eigoue|3 | Z0.16Z 65
Z ,2/1-9uog [Iel] [eipey 397 91408/SEeLS | /eEl6Z 85
| ['s¥eig 010313 YIM JH .09 X SAI0002 XY Xel4 INA ZL# | v2)16Z 1S
¥ .8/G Joysem 3vS | 191€/7 9g
¥ ON8/S INNYOTXeH | 1922/Z o6
8 ONZ/L INNYOTXeH | 1522/Z ¥S
¥ W26 XONB/S oG XoH | 6991.7 £g
8 L XONZ/L WogXeH | 0151/Z s
) JUSWIP/OA JBIIBIL 001 YD | 7HEMO90) 1S
z JUSWIPIOM 113 Japua | 01090} 05
) uonduosag | "oN Med | @l o8

10607100 CR100 RevE1 Parts Manual. 170516

Alquiassy I1apua4 3 awbi4

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 9 of 46



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Hub Assembly |

BOM ID | Part No. | Description

62 223206 | Roller Bearing, 25580 25520 1
63 223207 | Roller Bearing, LM67048 LM67010 1
64 272931 | Lug Nut, 1/2NF 8
65 791710 | Brake Drum, 12" x 3500Ibs 8on6-1/2" Drum Only| 1
66 291806 | Dust Cap, 2.33 Bore 1
67 228203 | Single Lip Seal, 2-1/4" 1

Brake Assembly |

Please note: brake parts are not avail-
able from EMB Mfg. Brake part numbers
here reference Dexter Axle brake as-
semblies and are available from your
local auto parts dealer. All brake repair
and maintenance should be done by a
qualified mechanic.

Item Part No. Description
291702 LH Complete Brake Assembly 1
791712 RH Complete Brake Assembly (shown) 1
1 036-089-05  [Backing Plate Assembly 1
2 047-107-05  [LH Actuating Lever Arm Assembly 1
2 047-108-05  |RH Actuating Lever Arm Assembly 1
3 027-005-00  |Wire Clip 2
4 046-009-00  [Retractor Spring 2
5 043-004-00  [Adjuster Assembly 1
6 046-018-00  [Adjusting Screw Spring 1
7 046-007-00  |Adjuster Slot Plug 2
8 046-016-00  |Wire Grommet 1
9 005-067-00  |Anchor Post Washer 1
10 006-193-00  [Nut Washer Assembly 5
1 K71-105-00  |Magnet Kit Contains: 1
Magnet (white wire) 1
Magnet Clip 1
Magnet Spring 1
12 K71-048-00  [Shoe & Lining Kit Contains: 1
Primary Shoe & Lining 1
Secondary Shoe & Lining 1
Shoe Hold Down Pin #2 2
Shoe Hold Down Spring & Cup 2

Page 10 of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

@0 .¢/)-} ‘dwej) esoH sjbuis | /G¥6/7 6.

speaiyl [In4 9 X ONS/G ‘Pu3 POy | 1999/7 8/

.6 ‘dess punoig seddod | ¢1/297 /8 .8/G ‘Uausem 3vS | 191€/7 1l
JPIE X ONIL/G Wog ebueld | 1219/7 98 0G1 XONS/E N 1oAY | 8662.7 9/
092 X ONp/L N 18Ny | 2962.27 G8 ONS/E ‘INuxo0 ebue|y pejeusss | 1£52/7 Gl
ZLEXONOL/S MN1BNY | /S62.7 8 ONS/G ‘NN wer | 19¢7/7 vl

4C/1-C X ONOL/G 110g X8H

144774

ON8/G ‘INN %007 X8H

19¢¢/Z

€ X ONv/| 3109 X8H

0€411Z

Jb/€-1 X ONS/S 109 X8H

L9117

ONS/E X.8/G-| X BIQ .g J01e|0S|

2€66.7Z

Jb/L-) X ONZ/| 110g X8H

451774

— [~~~ ]~

ao

.91/} ‘duler) asoH ajgnoq

Y9v6.7Z

—|O|N|N|<F |~~~

allelqng Yoed auibug

901M090}

uonduosag

"ON HEd

uonduasag

"ON Med

abpup) auibuz

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 11 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

‘|lenuey SIsUMQ S,Blogny
2yl malnal ases|d ‘eulbug
[@s8ld 1009EA Eejogny uo
uoljewlojul 2J0W Jo) :9JON

MHE00L4D ‘HE00LHD

MHO00LHO ‘H00L¥O
Joj dwng wapue|

dwnd 9TTESZ 40} U [E3S £S/1€-0a/s-0z/0z1d

dwnd STTESZ 40} U [EdS 1€-0/S-021d )S

uonduasaqg

#ed

ded pey|6972000T090T

9}0g MOJHSAQ JUB|00)(Z9000000¢90T

(9252809)

(s493114 s9pn|oul) ase) 49314 41| STS00000290T

(3uswa|3 A1ajes uospsjeuoq|ee€678d)

Juawa|3 A124eS|095T000TOLOT

(433414 Asewiid uospleuoq|6888¢8d)
JusWa|3 JaY14 IV Alewid[65ST000TOLOT

uonduasag

# 1ed

sJnd auibug

| dwnd wepue] yeygeuds | 911£67 G0l
L dwejd axeju| iy | Z€LM090L 0l
L [sux pue yonio Mo 1009¢A BI0GNY | 809/4Z €0l
z (u/L-t) 094 IVS ‘dwelD 8soH | 90¥6/Z 201
Z WWSZ X GZ'LXOLN ‘SOHS | 296142 L0}
| J8/€ X ONOL/G ‘Me10g 188 | L2ivizZ 004
¢ .2 XONOL/G Nog xeH | 02¢)./z 66
| ocz# X N-eung ‘Buiy-0 | 108667 86
L | ¥1069°0 X 0z sauas ‘dwnd Jeas | G167 16
| 019} GHOW X DIFIN ‘06 MOqI3 | 659157 9%
L 0180 GHOW X DIFIN ‘Wubtess | /#9167 G6
L 919} XOIrd X gHIN Wbens | ¥65167 6
| O X,p/e-ePnaay | 806.77 £6
| LI X816 X, 8/E AeY | 865917 26
| WS X 08Gp ‘oneays | LLLLYZ 16
| Remhoy ,8/G X .p/L-Z XMS ‘ANH | 025127 06
1) uonduosag | oN Hed | dl wog
aulbuz

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 46



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Engine Compartment Shroud

BOMID | Part No. | Description Qty
93 1060S108 | Air Intake Screen 1
94 1060W267 | Engine Vent Screen Weldment | 1
95 1060W268 | Air Cleaner Access Door 1
96 1060W132 | Air Intake Clamp 1
97 1060W136 | Enclosure Hood Weldment 1
98 718215 Twist Action Draw Latch, 2-3/4"| 1
99 718216 Catch for 218215 1
100 262826 Rubberized Wire Clamp, 2-1/2" | 2
101 272211 Hex Lock Nut, 1/4NC 2
102 272221 Hex Lock Nut, 5/16NC 2
103 272955 Rivet Nut, 1/4NC x 165 4
104 772958 Rivet Nut, 3/8NC x 150 12
105 276111 Flange Bolt, 1/4NC x 3/4" 4
106 276133 Flange Bolt, 3/8NC x 3/4" 16
107 276225 Carriage Bolt, 5/16NC x 1" 2
108 778301 Machine Screw, 1/4NC x 3/4" | 2
109 279305 Dome Head Rivet, 5/32" x 188 [ 5

Engine Compartment Door

BOM D | Part No. | Description Qty
107 1060L172 | Maintenance Access Door 1
108 1060L235 | Latch Strike Plate 1
109 1060W108 | Clutch Side Shroud Weldment 1
110 218103 Friction Hinge, 1/4" x 2-1/4" 2
111 718208 Stainless Paddle Latch, Padlockable| 1
112 276133 Flange Bolt, 3/8NC x 3/4" 8
113 279303 Dome Head Rivet, 3/16" x 250 1
114 292501 5/8 Seal with Vinyl Grip x 101" 1
279306 Dome Head Rivet, 5/32" x 250 4

nge 13 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Radiator Shroud & Screen Door

BOM ID | Part No. | Description Qty
117 1060L210 | Coolant Fill Plate 1
118 1060W124 | Radiator Screen Weldment 1
119 1060W138 | Radiator Screen Panel Weldment) 1
120 218207 Spring Latch Pin, 1/2" x 1" Stroke | 1
121 272221 Hex Lock Nut, 5/16NC 3
122 272752 Machine Nut, #10NF 4
123 272958 Rivet Nut, 3/8NC x 150 14
124 275203 FHCS, #10NF x 3/4" 4
125 276133 Flange Bolt, 3/8NC x 3/4" 2
126 276225 Carriage Bolt, 5/16NC x 1" 3
127 292501 5/8 Seal with Vinyl Grip x 83" 1

e

o

e
BOM ID | Description | Description Qty BOM ID | Description | Description Qty
128 1060L346 | Tank Compartment Strike Plate 1 136 272521 Serrated Flange Locknut, 5/16NC 3
129 1060W119 | Shroud, Tank Side Weldment 1 137 272958 Riv-Nut 3/8NC x 150 18
130 1060W253 | Tank Door Hinge Rail Weldment 1 138 776133 Flange Bolt, 3/8NC x 3/4 12
131 1060W270 | Tank Shroud 1 139 276134 Flange Bolt, 3/8NC x 1 4
132 734204 Ball Stud 13mm x 5/16 1 140 278301 Machine Screw, 1/4-20NC x 3/4 1
133 262819 Rubberized Wire Clamp, 1/2" 1 141 778319 Machine Screw, 5/16NC x 3/4" Locking| 3
135 272231 Hex Lock Nut, 3/8NC 4

Page 14 of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117




1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Battery Fuel & Hydraulic Tanks

nge 15 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

i Juswp[ap queL dlnelpAH | 71 1LM090L 61
! 90dd X 80dIN J81depy woisn) | £0LWO90L 61
i aqn] dnyoid [on4 | £01S090} €6l
L | ¢11e6Z 104 1owiwoig abnes jond | GL1E6Z 261
L | .81 x3unop Jewwois ‘sbneg jeng | z11£67 161
i 9080 d4 X dW WBless | 972157 061
! 80 dIN ‘Bnid 18%00S | Z611GZ 631
z 9050 N X gHW ‘06 Moq|3 | 681167 88l
B} JuswpiaM YueyL [en4 [ GLLMO90L 181
i passyie ‘de) [on4 (88l SdIL | 0¥Lv090L 93}
9 JC/L X ANOL# ‘Malog BuIyoRl | £0€8/7 8l
i .G X ONZ/L “Jeyewoway] [9A87 [ 806557 8l
| [Buntoot wnpoy x de) Jeypesig sayiid | £0¥SSZ €8l
} ZLd4 X ZLdW ‘deQ seyy | 206557 Z8l
i Zldd 8}l sleinoied | 108567 18}
L 0ZdW ‘Jautens uonons | 101657 08}
! ZLZL AN X OIPN ‘06 MogIT | #6157 6.1
b 80 dW ‘Bnid 18008 | Z61167Z 8/l
L 219} dN X gHIN Wbress | 881157 L1}
i 99X 91/G ‘aurTjend | q11£€67 9/l
L .85 X 9L/G ‘aurfjeng | Bl1Ee6Z [
i 066-v1€ ‘Aepeg | /1z€67 Ll
¥ (,8/S) ¥# 3vS ‘dwej) 8soH | S0v6/Z e/l
Z (.2/1-1) 9L# AVS ‘dwel) esoH L0v6.Z Zl)
I WJIE X ONp/) ‘Me10g sulyoep | 10£8.Z VL)
Z JbIE X ONG/E og ebuely | ¢£19/7 0L}
8 0GL X ONS/E N 1oAY | 8662/7 691
i GOl X ONp/L NIy | §662/Z 891
L ONS/E INN YOO X8H | 1£22/Z 191
3 WJIEXONS/E HogXeH | L0€L/Z 99}
L W) ‘dwed auip pazueqany | 428297 59l
¢ W8/1 X ,8/G Jowwoin jeqqny | £z8297 91
L .0b X 8SOH Yonu yuel | |  zzvesz €91
} 0191 GHOW X DIFIN ‘06 Mq|F | 659167 291
i 0180 G4OW X DIrIN ‘ubrens | /49167 19}
L 9191 XOIr4 X gHIN Wbens [ ¥6516Z 09}
I§1) uonduosaq | oN Med | al NOg

G| @bod wolj panuipuod

ISI7 SHDJ S)UD] JINDIPAH 8 |2n4 Alaypg

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 16 of 46



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Tank Compartment Tool Tray Detail

@
BOM ID | Part # Description Qty
140 1060L183 | Coolant Overflow Bracket

1
141 1060W133 | Toolbox Rail Weldment 1
142 Z47608-3 | Coolant Overflow Bottle Kit| 1
143 271107 Hex Bolt, 1/4NC x 3/4 2

2
1

see below 772955 | Riv-Nut 1/4NC x 165
[145 [ z76133 [ Flange Bolt, 3/8NC x 3/4

Control Panel

BOM ID | Part # Description Qf
150 Z47608-1 | Engine Control Box 1
151 Z47608-2 | Kubota Throttle Assembly 1
154see chart 116 | Deutsch Mounting Clip 1
[15{oslow 19 | Rubberized Wire Clamp, 12" | 2
1
4
1
4
4

154 766204 | Control, IntelliIFEED

155 272211 | Hex Lock Nut, 1/4NC

156 273111 | Flat Washer, 1/4

157 278301 | Machine Screw, 1/4-20NC x 3/4
158 278312 | Machine Screw, #10-24NC x 5/8

Part # Description
107010002329]Lofa Panel
107010002445|Tachometer
107010000007{10' vernier cable
107010000610(Black Knob

107010000351 (Pivot
107010002493|Threaded Hub

B

nge 17 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Tank Compartment Lid

Part # Description Qty
1060W135 | Tank Door 1
218208 Padlockable Paddle Latch 1
219915 Plastic Hole Plug 9/16" 1
234204 Ball Stud 13mm x 5/16 1
234206 Gas Spring, 10mm x 11" Stroke 50lbs| 1
272221 Hex Lock Nut, 5/16NC 3
276225 Carriage Bolt, 5/16NC x 1 3
279306 Dome Rivet, 5/32" x 1/4" 4
792501a | 5/8 Seal with Vinyl Grip x 42" 1
792501b [ 5/8 Seal with Vinyl Grip x 99" 1

Page 18 of 46  For threaded parts installation, refer fo the torque charts in this manual.

RevEl 230117




CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

T

Z .1 XONS/€ Jjog eberied 1£29./7 602
| .8/G X ,7/) og Jepinoys | 766G/7 802
G ONS/E ‘INN %207 X8H 1§27 102
0L DN9L/G ‘INN %207 X8H \222/Z 902
0L JIE-L X ONOLG Nog XeH | 2121z 502
L [.5040 X Wwg/ L x g0 ww/Z Bunds X3 [ €oviez Y02
! .80°0 X,£ X A0 ,8/G ‘Bundg 1x3 | G0€1€Z €02
} Z0dIN ‘Bumid eseais Gy mog3 [ $0z62Z 202
Z ao .l ‘bnidedidonseld [ y1661Z 102
Z .1 ‘dug s|puey 126127 002
¥ moLeN ‘Bunesg jsniy] ebieyosid | Z11S090) 661
[ apip ‘bulieag ysniy] 8b1eyosia | 11150904 861
Z Bury 480eds 001HD | 0¥£70901 16}
Z Bury ainyded pooH 00149 | 86110901 961
| 00149 "8Iy ebreyosia | 02yM0904 6l
| JusWp|ap\ 8jpueH J08eq | GLAM090L 61
| Juswplap) 8ses|dy YojeT | 621LM090L €61
! Jojoslye 861eyosia 00149 | 2210901 261
uonduasag "ON Med

9jny)H abipyosiq

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 19 of 46



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Rotor Housing Rear

BOM ID | Part No. [ Description Qty i 8

210 1019M904 | Knife, BX92 Ledger 1 [
211 1021L150 | Ledger Washer 2 i 7 ﬁ
212 1060L284 | Hood Closure Interface 2 {9

213 1060W102 | Lower Housing Weldment, Trailer | 1

214 1060W103 | Twig Breaker, CR100 1 ; § §

215 | 1060W126 | CR100 Upper Housing 1 ° % (@8 I et ¥

216 1060W150 | Square to Round Weldment 1 g 3
217 719321 Handle Grip, 1" 1 :

218 271310 Hex Bolt, 3/8NC x 1" 7 !

219 271515 Hex Bolt, 1/2NC x 1-1/2" 6

220 Z71572G8 | Hex Bolt 1/2NF x 7/8 Gr8 2 i

221 Z71579G8 | Hex Bolt, 1/2NF x 1-3/4" G8 2 i 4
222 272231 Hex Lock Nut, 3/8NC 4

223 272251 Hex Lock Nut, 1/2NC 10 4!

224 273151 SAE Washer, 1/2" 12

225 776552 Rod End, 1/2NC x 5" Full Threads| 2

226 1012L269 | Gauge, Ledger Setting 1

‘Ledger Knife Detail AssembM

Rotor Housing Front

BOM ID | Part No. [ Description Qty
230 1021L155 | Rotation Stop 1
231 718210 [ Spring Latch Pin, 1/2" x 1" Stroke No Pegs| 1
232 262819 | Rubberized Wire Clamp, 1/2" 2
233 262821 | Rubberized Wire Clamp, 5/8" 1
234 262822 | Rubber Grommet, 3/4" x 1/4" 1
235 262823 | Rubber Grommet, 5/8" x 1/8" 4
236 271662 | Hex Bolt, 5/8NC x 10" 1
231 272211 | Hex Lock Nut, 1/4NC 3
238 272261 | Hex Lock Nut, 5/8NC 1
239 272271 Hex Lock Nut, 3/4NC 2
240 272752 | Machine Nut, #10NF 8
241 772959 | Rivet Nut, 3/8NC x 312 7
242 773161 | SAE Washer, 5/8" 2
243 773171 | SAE Washer, 3/4" 2
244 775203 | FHCS, #10NF x 3/4" 4
245 278301 | Machine Screw, 1/4NC x 3/4" 3

Page 20 of 46

For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Rotor Interlock Latch

BOM D | Part # Description Qty
243 1056M115 | Spacer, Shredder .580
245 1060L281 | Interlock Handle Base LH
246 1060L281H | 1060L281 Mirror

247 1060L282 | Interlock Early Warning
248 1060L287 [ Rotor Hood Safety Latch
249 1060L328 | Interlock Tip

251 1060L330 | Linkage

252 1060W256 | Interlock Engage Handle
253 219321 Grip, 1" x 5"

254 231401 Spring 3/4 x 4" Heavy
255 271112 Hex Bolt, 1/4NC x 1-1/4
256 771312 Hex Bolt, 3/8NC x 1-1/4
257 271315 Hex Bolt, 3/8NC x 1-1/2
258 271317 Hex Bolt, 3/8NC x 1-3/4
259 271622 Hex Bolt, 5/8NC x 2-1/4
260 272211 Hex Lock Nut, 1/4NC
261 772221 Hex Lock Nut, 5/16NC
262 272231 Hex Lock Nut, 3/8NC
263 272261 Hex Lock Nut, 5/8NC
265 273131 Flat Washer, 3/8

266 273161 Flat Washer, 5/8

267 273171 Flat Washer, 3/4"

268 275572 Shoulder Bolt, 3/4 x 3/4
269 276111 Flange Bolt, 1/4NC x 3/4
270 276522 Eye Bolt 5/16NC x 2

N Vo ¥ | NY | O EN] RS, 1 FC) N 1 G o) RN RN § ) ) f NC) NG JEENG [N PN JEEN DUENY RN JEEN) JEEN) FON)

Rotor Interlock Clutch

BOMID | Part # Description Qty
271 1060M106 | Interlock Roller 9
272 1060W255 | Interlock Clutch Weldment 1
273 10601279 | Interlock Roller Head 18
274 732601 Die Spring, 1/2" x 1-1/2" Red 9
275 271378G8 | Hex Bolt, 3/8NF x 2-1/2 Grade 8{ 9
276 272232G8 | Hex Lock Nut 3/8NF Grade 8 9
277 274122 Set Screw, 5/16NF 1

nge 21 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

4oJn[D Yoop8ju| momT\Q

| 18n0g Jojeaipu| uoeloy | Z01S1z0l
L /g X ONOZ-p/L ‘MaI0g aulyoel | 1087 662
g | g8pes9 z/L-z X ON8/S Yog sbewsed | 89¥929/7 867
| /S X ANOL/G ‘SOHE | 1686/7 162
v W8/E X AN9L/L ‘Me108 188 | LilblZ 967
| ONOL/G ‘Meins18s | 1ZiyizZ 67
Z ANSL-91/6 INN wer sseig | /6e2/7 62
8 8 apel9) ONG/G ‘INN %007 XeH | 891922.Z £62
| ONp/L ‘MNYOOTXeH | 1122/Z 76C
Zl 819 y/}-| X ANZ/) og ¥eH | 896/6)./7 162
¢ ZXONS/E WogxeH | 0zel.lzZ 062
| [pesT.89 yum Josuag dnyold a334uisil [ 012997 682

L .2/L ‘dwejD aup paziuaqany | 618297 882

I WZIL-EXBIGX 8/E AN | 8669vZ 182

| vGlay ‘eneays | ZLLIvZ 987

| 8/GMX Jb/L-Z 4S ‘Buysng | 61617 8z

| 08Xy .8, pend | ¢lelyz 82
z LdNg/\ ‘Bumiq eseals | 102622 €8z
Z .91//-z hun abue|d Jajoy [eouayds | 01zSzz 782
| JuswipdaM JeliedL 01 “10j0Y | LOLMO90} 182

| 00440 ‘1exoeig buiunop Josueg | 1£27090} 082
Z 00149 Junojy Buneag ‘180eds | 01170904 6.2
v 10J0Y Z6Xg ‘B)uy | €06IN6L0L 8/T
5T} uopduasaq #Med | al wog

Alquiassy 1ojoy

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 22 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

Ll v/€ X ONg/E ‘}log 8bue|d £€19/7 zle
6 /g X ON9L/G ‘Hog abueld 1219/Z LE
9 v/€ X ONp/| ‘}log abueld 1119/Z 0LE
8 0G1 X DNB/E INN-AIY 896¢.Z 60€

L 0G1 X ONIL/G INN-AIY 996¢.Z 80€
4 S91 X INp/L INN-AIY 696¢.Z 10€
4 2/1-€ X ONOL/S )log XoH GeClLlZ 90€
| [wdbg pjojluey g334uIeIul 4O 805957 G0¢
| pallyS 118d 001 1D | LELMO90L 70€
| pieng aAleA | /1€170901 20¢
b J8A0] 8SOH [ 91€7090) 10¢
| 18100 $3900Y Jjog - A8lind | 9021090} 00€

513 uonduosaq |uondussaqg | @i wog
pnouys Asjing

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 23 of 46



CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

ssedig 9oS

ﬂmy

MHE00140

® HE001L 4D ‘'MH00LYD ‘HOOLHD
ISPOWN 10}

zee# al seoejdal geey @l Bumid :ejoN

10§92 SAIPA sspdAg

3 ¥0%0 XOIrd X dIN 06 moq|3 [44c15°74 Gee

} #0070 JIFIN X DIFIN X DIFIN ©9 1 88Y159Z y€€

L | 808080 DIrN X dIN X DIFIN 88 L 18¥1S7 £ee

€ 1dNZ/L X DI 8# 424574 [4%5

3 ddp/L X dWg/l ‘Jeonpay [444 %74 [4%%

3 OAE/\ J3I[9Y JBA0SSOID 107957 (0125

3 L91/11 dweyd asoH sjgnoq €9¥6.7 6¢¢

L | ¥/€ X ONOZ-p/| ‘MI0S BUIyoe 10€8.7 8¢¢

3 Z/L-1 X ON9L/G ‘Ylog abeue) ¥¢¢9.7 P45

& Z X ONY/L ‘)log 8beie) €1¢9.7 9Z¢

€ /€ X ONS/E ‘1log abuel4 €€19/7 145

14 092 X NP/} ‘INN-NY ¢96¢L7 1445

8 0G€ X ONZ/L INN-AIY 196¢.7 445

4 CL€ X ONSG/E INN-AIY 656¢.7 [445

€ 0G1 X ONS/E INN-AIY 866¢.7 145

3 ¢1€ X DNIL/G INN-AY 1S6¢.7 0¢¢

9 ONg/} NN 8buel4 1662/7 61¢

0LLMEBO} Sauinbal MHE00LHO ] ONOL/S MNROTXeR | 1222z | 8it
Z9ZMO090 1 saiinbai gooLHD / 001 4D g L XONZ/L WogXeH [ 01GL/7 [ 9ie
(PLE# Al NOS) l .2/} ‘dwepD allp pazuaqqny ||_SON33S | GlE
JUSWPIBSAA LQQQOI ulely :8JON L | 00140 uswpiap sjeddoH ure | z9zM090L 1455
3 JUno psens) abpug 00€1¢20l €le

J5TS) uonduosag [uonduasaq [ al wog

MIIA JOpg / doj 1addoH

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 24 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

| W91 X,2/1-0L X 0¥ udol | 106117 £ve
_ 4o .7/} ‘dwe) 8soH 8|gnoq |  Z9v6./Z e
8 WP/ X ANOL# ‘MaI0g BuIyoep | 91€8/Z L¥E
! ZLE X ONOL/G INNIBNY | /G62/Z 0ve
8 ANOL# N0 XeH | $022/Z 6E¢
z ONZ/L ‘MN Y00 XeH | 1622/ 8ee
Z W2/L-) X ONZ/L Wog XeH | GI§L/Z 168
! . XONOL/G Yog xeH | 0zzi/Z 9ee
| [H1-.62£0%.6XQ0 . ‘Bundsiol | zoeeez Gee
| [HY-.6/€0%.5%Q0 .z ‘Bunds ol | 10ggeZ e
Z| ®ous,ix,z/ ‘uid yoebuuds | 20z817 £ee
Z OLE ‘ud youky | oLleglz zee
Z JIET X806 ‘uidqudo) | 1LLLLZ I
! 00140 ‘Aeap no-ues|) | 6€110901 08¢

uonduosaq | "oN Med | alwog

MIIA woyog /juol4 19ddoH

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 25 of 46



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Seal Kit for

#754202 Geroller Motor, 400C4UE

SK MLHR-U/D,E

Note: Bridge Weldment
(BOM ID #349)
CR100, CR100B requires: #1022W218

CR100H, CR100BH, CR100HW &
CR100BHW requires: #1083W102

See Plunger
Ass'y Detail

Upper Roller

nge 26 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

Y Wiy JoAld 19]|0Y ooEo_

| W21 X,91/€ ‘Uld 10y ISIy1Z 63¢
| P2 X, 91/1 '81qeD Yesouly 011267 93¢
| @0 .94/} } ‘dweld 8soH ejgnoq €9Y6.7 18¢
Z @0 .z/} ‘dwey) 8soH sjgnoq 296.7 93¢
2 J8/L X ONY/ ‘SOH4 1126/7 Gge
| ,8/€ X ANOL/G ‘MBI0S 183 A2V 8¢
[} ONZ/L ‘NN %007 XeH 1§22./Z €8¢
z ONIL/G ‘INN %007 XeH V22217 8¢
2 ONP/| ‘NN %007 XeH V122lZ 18¢
2 . X ONZ/) "log abeled 6629./7 08¢
2 W7 X ONZ/) log 8bewied 11629/Z 6.¢
2 J2/1-) X ONZ/L Hog XeH GlG1/7 8/¢
| .£ X ON9L/G ‘}og XoH 082).2 1€
| .2 X ON9L/S ‘g XoH 022112 9/¢
| aullds g9 X 4900y “0J0| J8[joe £0Z7SZ Gl
2 .052°0 X,/ X 40 . 'Bunds x3 10S1€Z 1€
| W£1 X Z0dIN X Z0dIN ‘dIum esesls ,p/) 2182627 €/¢
| W£1 X Z0dIN X Z0dIN ‘dIuMm 8sesls ,p/l 218627 2.8
| 2020 Xd4 X dIN ‘Buipi4 8seals) 118627 L€
Z 2020 Xd4 X dd ‘Buipi{ esesin 208627 0/¢
Z 0180 94O X DIFIN ‘06 Moq|3 859167 69¢
) 070 G0N X DI ‘06 MOg|3 169157 89¢
z 2020 Xd4 X dIN ‘Buiii4 8seals) 06 Mog|3 10622 19¢
| Z0dW ‘Buipi 8sealis) 0 Moq|3 102622 99¢
| Z0dIN ‘Bumi4 esesls) Gy moq|3 02602 Gog
Z [rem 871 x Buoy .z x @l .p/e-1 ‘Buniesg epbiaqid L0LL2Z 9
) ¥2-80240N ‘buiiesg sbue|4 jjog-y 02527 £9¢
) Uasu| X 82-6020N ‘Buteaq |leg 06127 79¢
2 WPIE X,91/E ‘uid |10y I TAAVA 19¢
Z W91/€ ‘Uid YoukT 011212 09¢
| 1oedwo) ‘jebunid psjpueH 7| 80LINLIO) 65
| HY Wiy J0AId J8]10Y 014D [ HE0EMO90L 8G¢
| H Wiy JOAd J8||oy ‘Juswpidm [ £0em090L 1G¢
2 ajpueH INN | 02ZMZ20L 9G¢
| pap.ens) ‘abpug [ 20em090L GGe
) lends “Jejjoy pasd Jaddn [ 11EM090L ¥Ge
Z 9%0A bunds | 90zmezoL €68
Z apI|S POOH Jojoy | 8028220} 268
) BuisnoH bunesg J010) ON | 81ZWZZ0L LGS
Z Jaysep aimded [ 81976104 05¢
51} uonduoseq "ON Med | al wog

IDjaqg A|quiassy 196unid

9z @bpd woll panuipuod

Is17 SHD( 19]|0Y J1addn

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 27 of 46



CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

3‘a/N-"YHIN XS
ANYISLE U0J0N 19]|0199 LOZYSZ#

10§ 1Y |ess

L [.91 X 20dIN X Z0dIN ‘diym 8ses19 p/L | agLez6Z YOy
| .91/L | dwej) esoH ojgnod | €9¥6/7 €0y
| .2/} dwejy 8soH 8|gnod | Z9¥6/7 20y
¥ /g-) X ONz/). ‘llod ebewe) | §5z9/7 L0y
¥ Z/1-€ X ONz/) Jlog abewe) [ 01629/7 00y
| AN9L/G ‘mengies | zzlviz 66¢
g ONZ/L ‘NN %007 XoH \G221Z 86¢
[ Z/L-) XONZ/L Nog xeH | 61617 16¢
i ¢ XON9L/G Hog XeH | 0€Z1/Z 96¢
) 3INISLE 00 J8)j0109) L02¥SZ G6¢
z 0180 84OW X DIPW 06 Mg | 859167 B¢
| #070 OIPN X GHOW ‘06 Moq|3 | /69167 £6¢
| il-) X/l Aoy Jeddiyo pung | v659vZ 26¢
L |.91 X Z0dIN X 20dIN “diyM Bseais /) | dgle6zz 16¢
i 2020 Xdd X dW ‘ubrenss | 11662z 06¢
4 2020 Xd4 X dW 06 MoqI3 | L0£62Z 68¢
z 2020 Xdd X d4 wbrens | zos6zz 93¢
I 06 X Z0dW ez esea1s [ /0z62Z 18¢
| Gy X LdNS/L ‘Dumid eseald | 0262z 98¢
b alog,g/|-| buueagyog-y | ¥025¢Z 8¢
i Jp/€-| Wosu| Buieag lleg | £0612Z 8¢
I lloy paad JamoT | G0zMZZ0) €8¢
| Buisnoy buueag J0J0N ON | 81LZINZZ0L 8¢
i) uonduasaq #yed | alnog

13]|0Y 19Mmo1

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 28 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

MHE00140 ® HF001HD
‘MHO0LYD ‘HO0LHD
[SPOIN 104

[ouueyd uondo | 0117680} (44

HOyS ¢/|-€ 8qnJ [enuep £0996Z 6ly

/€ X ONOZ-/ ‘M8JOS SUIYOB 10€8.Z 8Ly

¥/€ X ON/E ‘Jlog abuel4 €€19.7 Ly

/€ X ON9L/G ‘Jlog abueld 1¢19/7 9y

¥/€ X ONY/), ‘Jlog abueld L1917 Gly

0G5} X ON8/E INN-AY 8G6¢.Z vy

0G} X ON9J/G INN-AY 966¢.7Z ey

G9L X ONY/| INN-AIY §66¢.Z [444

ONGL/G ‘InN abuel4 [2419¥4 Ly

ONP/L ‘INN %907 XeH 254474 0ly

pieng aneA 001HD | L01TE80) 60¥

9jeld JeA0] BABA | 9011€801 807

pieng abpug 00140 [221M090} L0v

pieNg JalI9Y 19A0Ss01] | 81€71090) 0¥

— |||~ |o|n|ov|o|—|~|o|—]|n|—]|—

PIENY Youms psa4 0014J | ¢0€10901 G0y

2
(<]

uonduoseq #Ved | alwog

MHSZ00440 8 HE00LHD ‘MHO0L YD ‘HO0LHD
|apOyN Jo}

Buipnouys 190y 12ddoH

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 29 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

[le}o( |04u0)
19]|0Y 893

/) X ANZE-0L# ‘MaIIS SuIyoe) £0£8.Z 6eY
1€ X ONOZ-¥/) 'MIOS BUIYOB 10€8.Z 8eY
¥/ X ON8J/E ‘}log abelue) £€€29/7 LEY
JP/€ "19UYSEM 14 V11812 9Ey
v/l ‘1aysep jeld L 1ELZ 197
ONB/E ‘NN ulody 1622 1434
4NZE-01# ‘INN duyoel [Ayxav4 £ey
ONP/€ ‘NN %907 XaH 113212 [4%4
ON9L/G INN %007 XoH 34444 554
ONp/L ‘NN %907 XaH [%44¥4 0¢Y
W0/} ‘dWEel) IIM pazuagany 618297 147
904G , | X 7/ Uld yoje bunds 102817 8CY
W&JL-) X W91L/E ‘uld 1oy 513474 12Y
Joedwo) sebunid pajpued 7| 8OLINL9OL 9y
JuswpleM 8jqel pas4 00LHD | LOEMO90L 147
00140 ‘JoAld [ojuod psad | 90£7090 1444
H1 ‘Juswipjap del] sjqe] pesd [ HOEZMZZ0) (Y47
JusWp|aM de|d ded] djqe) ped4 | 0§ZMZZ0l [44;
8|pueH [0Juo) psad |  £02SZZ0L (Y44
Jeydepy buueag }jog-n | 8E5SSLO0L 0zy
uonduosaq | uonduasaq | @l nog

3|qp] paa4

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 30 of 46



O

N

CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

PlqeL pesd

Z 9L/G Ueysemield | zzLelz 1Sy L | dweg Buoinog ON youms xoid | €0vy9z Ly

v | 2/ x ANZe-0L# ‘masog sulyoel | £0£8/Z 697 Z v/l Jeusem Je|d LLigLZ 96y Z 8/ X p/¢ 1eWwoIo) J8qany | £28297 9vy
2| /€ XONOZ-p/L ‘MaIoS BulyoRl | L0£8.Z 89% ¥ 0%} - ANZE-OL#INN-AY | ¥S62.7 GGy | AnesH .y X p/¢ bunds | L0vLEZ Gy
| ZXON9L/GNog oA | 2269/7 999 ¥ AN8L-91/6 INN Wer sseig | /6£z/7 Gy | SYZ 2079 buuesg jleg | €021z iy
3 v/€ X ON9L/G Jiog 8bewed | 1229.7 Gop l ONP/E NN %007 X8H V12217 €6y L] 00140 ewplep 1esey wsieq [ Z0emMo901 iy
| L X p/¢ Jog Jepinoys | y/66/7 oY ! ON9L// INN %007 X8H \vezlz 5y L[ urpjond eseg j05u0d 004D | S0ET0901 Ty
Z W2/L X 9L/G og Jepinoys | zzeg.z €9 ¥ ON9L/G INN %007 X8H \22elz LGy L 00140 ‘18661 dnyoid pead | +#0£70901 Ly
v | .0800x91/G Jeysepmieid 341d | ceeslz 09y Z ONP/L ‘INN %007 XaH V1227 05y L 00149 ‘pr7 xog Josuss | £0£70901 ovy
| JIE eusemield | 121607 [ ! ZXON9L/LNog xeH | ozvlizZ 6y | 00140 ‘®jeld Junop youms | 10£70901 6y
¢ [.£60°0 X 91/G “Joysem jej4 Jeqany | €z1€/7 85y ! duweg Bujuis ON youmg xold | G0v9zZ 8ty Z buesq ‘bulysng | JEGNGLOL ey
51} uonduasaq #¥ed | alwog [§T) uonduosaq #yed | Al wog Ao uonduosaq #¥ed [ alwog

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

ID}2@ |04u0D I||0Y P34

Page 31 of 46




CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

z e = Sok1E L
} qaLey i Ajpuey FLEEET [

i AN 25 3L | TN A0S L&F E HOCOE 0 8nEp BOMSE ElF

[ degs BULTURY 0 GOpIRT 6P z 0100 540 © iR UORAS GPaGT AP

i@ s e IZIBLE Ear T |00 WD X 00 WAL BUuas auns OTTET ]

! JFIE ¥ NP/ JI0] SEUEL T p } FE R 1A0eH | PLLMLEDS oy

z JI) RO edas jas FEIRAZ JAP I R RET W S Gip

Z SRR I VELELT Sar } CEE I FLF

£ CINERE 1IN 4207 78 =l cap k LD DUENDH | 200 A B0 £

Z TINBVE I 4207 HEH VETELZ vip } HEYS Jjapy tegsEns | vl RDS ZiF

| RO PE AP ERp K e = B [y

F JHESL R TRE JIEE Zip } PO jopuen i | EORWEED T
] GOOLISE] [ UORCHISaT | Of 0 A UDREPIseq | uond|sesq | G Woa

‘payojew Aj0a1i09
ale sieab ainsul ||Im Sy |

:s)as ul JapJo asea|d ‘sieab youim

Bunspio usym ‘INVLHOJNI

3‘a/n-dHTN XS
0S dHTIN
Jojo|N dlnelpAH 80LYSZ#
10} Y |eds

MHE00LH40 ‘MH00LH40
[SPOIN 104

ysuIm

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 32 of 46



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Winch Drum Detail |

for Model
CR100HW, CR100BHW

IMPORTANT; When ordering
winch gears, please order in
sets: This will insure gears are
correctly matched.

Tarnige Dol JE P = 18"

Ttk Wmd Fopm T = 07 s P

_|-||u-|_|._|_|.p.n.|_|._|ﬂ

Winch Arm Ass'y |

for Model
CR100HW, CR100BHW

BOM ID | Description | Description Qty
237 1083W203 [ Winch Arm Extension Weldment | 1
238 1083W205 | Winch Base 1
239 771640 Hex Bolt, 5/8NC x 4 1
240 272231 Hex Lock Nut, 3/8NC 4
241 272261 Hex Lock Nut, 5/8NC 1
242 276134 Flange Bolt, 3/8NC x 1 4
243 276152 Flange Bolt, 1/2NC x 1-1/4 3
244 1061M108 [ L Handled Plunger, Compact 1
245 214151 Roll Pin, 3/16" x 1-1/2" 1

Poge 33 of 46 For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Fairlead Ass'y Detail |

for Model
CR100HW, CR100BHW

Item | Part Number | Description Qty

246 | 5081W103 Bracket,Fairlead 1

247 | 5081M109 Bushing, Fairlead Side 2

248 | 5081M111 Bushing, Fairlead Top 2

249 | 227103 Fiberglide Bearing 1/2" x 1" 8

250 | 271566 Hex Bolt, 1/2NC x 6-1/4, 5-1/4 Shank| 2

251 | 271567 Hex Bolt, 1/2NC x 5, 4" Shank 2

252 | 272251 Hex Lock Nut, 1/2NC 4

Roller Lift Hydraulic Cylinder | for Model
CR100H, CR100BH, CR100HW,
| See Cylinder Detail CR100BHW

BOM ID | Part # Description Qty
536 1083C105 | Cylinder, 1-1/2" Bore x 6" Stroke | 1
537 1083W105 | Cylinder Pin, CR100 Lift 2
538 271310 Hex Bolt, 3/8NC x 1 2
539 272231 Hex Lock Nut, 3/8NC 2

nge 34 of 46 For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Cylinder Seal Installation | for Model
CR100H, CR100BH, CR100HW,
CR100BHW

[ I
77
AR
’§ DETAIL
\\ I
N

% Y

%) \) (
{ \\

=

Roller Lift Hydraulic Cylinder Detail | for Model
CR100H, CR100BH, CR100HW,
CR100BHW

BOMID | Part # Description

540 1083C1053 | Rod, 1x3/4

541 1083C1054 | Barrel, 1-1/2" Bore
542 G150-100S | 1-1/2" X 1" GLAND

ty

543 272252 Hex Lock Nut 1/2NF
544 P500-150SP | 1-1/2" BORE PISTON

=== ]=lo

nge 35 0of 46 Forthreaded parts installation, refer to the torque charts in this manual. RevEl 230117



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Intellifeed Manifold Ass'y |

CR100H, CR100BH, CR100HW,

for Model

CR100BHW

BOMID | Part# | Description Qty
545 751498 | Straight, FJIC x MJIC 0812 1
546 751643 | #80RB x #8JIC 1
547 251649 | Straight, MJIC x MORB 0806 2
548 751673 | Tee, MJIC x MORB x MJIC 080808 1
549 756508 | CR InteliFEED Manifold 6gpm 1
550 771235 | Hex Bolt, 5/16NC x 3-1/2 2

Winch and Roller Lift Hydraulic Controls

BOM ID | Description | Description

247 751641 #60RB x #6JIC

248 751644 Straight, MJIC x MORB 0608 | 2
249 756218 Two Spool Valve, VC x 12GPM| 1
250 271225 Hex Bolt, 5/16NC x 2-1/2" 3

CR100H, CR100BH, CR100HW,

for Model

CR100BHW

Seal and Replacement Kits

1x SK SD5/1

Complete seal kit for your part #256216)

1x SK SD5/2

Complete seal kit for your part #256219)

1x L5(M8)

Lever box

Page 36

of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117



CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

sayeug punoig
’ F €9

pasn joN

uing by - 9 @ g winy yo
v €
pasn 10N sybI el

JO# qInqg Juswooe|dal dwe] esusoi 10€1L9Z | 056-V1€ Aisneq | /12667 y.G
1un eoejda pay ‘¥/1-9 X ¥/1-¢ b1 [eAO 201197 2 youmg Ajejes Aemexesig | ¢1/167 €LG
yun aoe|dal Jequy g dwe JexJepy punoy 502197 ) HY ZiXxg ‘©eig o1309|3 | Z1/16Z7 [
yun aoejdas pay ,z dweT JaxJepy punoy 102197 2 H1 21 XZ ‘©xeig dus|3 | 20/16Z }.G

Juswaoedal uonduosag # 1ed | [pea7,89 yym Josuag dnyold a3l | 012997 0.8
Juawaoeday qing 148 | 3348 ‘onuo) [ #0997 699
| dweg BunuiS ON YOUMS Xoid | G0v9Z 899

| dweg buioInog ON YOUMS Xoid | €0v79Z 199

| ssauleH sayelg 9 sbIT 00140 | 041297 999

3 SsauleH all\\ 00140 | 801297 G9¢

[4 dwe asusl | 10¢197 ¥9S

14 Jaquy ,z dwie Jesiey punoy | 0z19Z €99

[4 pay ,Z dweT Josiey punoy | 102197 €95

14 P8y ‘p/L-9 X ¥/1-Z }4BIT [BAQ | 201197 199

] wdbg piojluey a33ueIul 4O | 805957 095

uonduosaqg | #ped | alwog

SSOUIDH Bulip sa>pig pub spybiy
3 SSSUIDH Bulipm paajiiou]

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 37 of 46



CR by EMB Mfg.

170516

10607100 CR100 RevE!1 Parts Manual.

dwipg Bupjuis ON Y2HMS X0Id
SOvp9Z

dwpg BuioINog ON Yd4MS Xoid
P4 474

SSAUUVH oulM 00Tdda11

S3404-0NS Jad
HSINLY

INIMYST 39S LON 0

NI D4W 8W3| panouddy| ¥

0 /L3c05¢ | LHOMAdOD ® A3

80197

‘ON 1dvd

300Ny

940
i @ ¢ a3sn

10N v .

® ® 5D

YO0 0O |
a3

3094 ADLIINNDD WOXS AJIA 1 \&/
11E-9Sy-08€9

HOLIMS
€ 0331 3II3AH

cl

v okde ]

QION370S

_OOD

cl

€ _HILIMS

(334 am4

»e
91

®

3094 MILIINNDD WX MIIA
11€-98€-08€9

136 - d
2O |1 | D

1Ins 0L

AYT3Y dWYoy @

3TNTIONT “310N 13A/03
st

(30198 ST SSINAVH :3LON

H

& 134/033 9€ €
NG

i NERIIN
EN-EVEL]

mwmm @ x:m
@5:& 93N

*oba6?

wdB9 plojlupw @33Nl 4D

80595
e \
: Y3LIVIS AINIONI NO

1S0d 3AILVOIN OL
1S0d 890 0 @

1008 8
onT 1vd D3N

ONILLI 0ST°
ay o 400 dWRID
Ell

SSINUVH
AvAmiydyg SIHOIMOL

ONIY NI (O
91/L0 s

yoyms Ajojps Abmpdpaig
€LLL6L

[™——¥314v1S INIONI NO

xog
T04INOD

D O

J3LAYLS - SOd 1SOd JAILISOd OL

¥3M0d v407 o

@dtﬁm
¥l
1S0d 89'0_0
1004 034
9n7 1v¥q SOd

'31vdvd3S NV 380071
S34YI Ad3LLVE ATddNS ‘310N

056-V 1€ A1ajog
L1ze61

[<EERTISUTR I 0)
02992

NOILVTIVLISNI SSINYVH ONRIM D901 001D

— JONVIO

YILAVIS ¥VIN
SSANYVH ONRIM
ANION3 WOJd aval

x0g |[o5juo) auibug
1-809.LVZ

| 801z97# wpibpIg Bulim paay|iajul

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

Page 38 of 46



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

Hydraulic Hose Parts List |

The Chart below is a complete list of hydraulic hoses for all models of the CR100. For infor-
mation on your model and its hose connections please review the hydraulic schematics on

the following pages.

PART NUMBER |DESCRIPTION QTyY MODEL
7252121 1/4"Hose, FJIC06 x 90FJICO6 x 28" CR100HW & CR100BHW
/52126 1/4"Hose, FJICO4 x 90FJICO4 x 34" All Models
7252127 1/4"Hose, FJIC04 x 90FJIC04 x 26" All Models
.\ \ CR100H & CR100BH
752135 1/4"Hose, FJICO6 x 90FJICO6 x 18 CR10OHW & CR100BHW
.y \ CR100H & CR100BH
752136 1/4"Hose, FJICO6 x 90FJICO6 x 23 CR100HW & CR100BHW
7252250 3/8"Hose, FJICO8 x 90FJICO8 x 23" All Models
" " CR100H & CR100BH
752251 3/8"Hose, FJICO8 x 90FJICO8 x 21 CR100HW & CR100BHW
252274 3/8"Hose, FJICO8 x FJICO8 x 88" All Models
752275 3/8"Hose, FJICO8 x FJICO8 x 86" All Models
252276 3/8"Hose, FJICO8 x FJICO8 x 62" All Models
] ] CR100H & CR100BH
752277 3/8"Hose, FJICO8 x 45FJIC06 x 93 CR100HW & CR100BHW
] ] CR100H & CR100BH
752278 3/8"Hose, FJICO8 x 45FJIC06 x 27 CR100HW & CR100BHW
] ) CR100H & CR100BH
752279 3/8"Hose, FJICO8 x 90FJICO8 x 44 CR100HW & CR100BHW
752349 1/2"Hose, FJICO8 x FJICO8 x 16" All Models
752351 1/2"Hose, FJICO8 x 90FJICO8 x 42" All Models
752423 3/4"Hose, FJIC12 x 90FJIC12 x 20" All Models

Page 39 of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

®

0
> O
d® ®

é
%

¥E N 1
NBS S
n - _
*H B E ¢ . ég
N= H 5
N 5} olg 2
NI 2 ~H qF =3
o 8 N N o 0|E
N ﬂ‘m g N[ = q N
< W o SE 3 E N
e N i NE g5 S [ N
5 [ ® o é g,
IN 8 N X L)

X
&

® 1

= 2 8 8 B
® o B o ® O J— N
5 2 N 23 I =
i [ CCO NE JU
c c C [T
S L0510 [e) +
g §c=a|O O
c B9
=

Hydraulic Schematic CR100 & CR100B |
Fitting Identification
C 1]

Page 40 of 46  For threaded parts installation, refer fo the torque charts in this manual. RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

QQL

Bloo
B ! (e]
50@[&_

Oz@@@

4

o ‘im@

é

Z1083C105|
5

HW
%

|
N

1083A130

T~
NG~

- INES
Q o[ E
| 2 -l
N NS
e NS
NI & Ni~

0| =

€

B

ole

B

INIS

Hydraulic Schematic CR100H & CR100BH |

C c a
5 ) Qo o @
=} =]
) o8 o o &9
ol g Qo O N 05
=4 = c > c ﬁ%
=) c cw T
% -g 5528 Q Q
ke § §E§£O (@]
> .
& c
E=2 RS
[ Z350T

Page 41 of 46  For threaded parts installation, refer fo the torque charts in this manual. RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

b |
Z1083C105

T3 0';2 19

;*

1
<

754108

1V Ix

756508

756401( | |

252423
20"(51cm)

( )
251

252126
(¢ )
J 254202
Top Roller
5227
( )
252250
(59cm)
J 754201
Bottom Roller
2275

|
|
Z
$_,

753116
Hydraulic Pump

Hydraulic Schematic CR100HW &CR100BHW |

c c L

Q
5 2 9 o 8 :
=10 o Q O o S0 .
s & o< O N 0 = e
2l> c > c A 028
&2 2
ElT 2 5§ |+ c v N &
Sle ze%e] O o
ols E228)O o
ol € S353
£ls 7=t
k= ot
ic £58¢

Page 42 of 46  For threaded parts installation, refer fo the torque charts in this manual. RevEl 230117



10607100 CR100 RevE1 Parts Manual. 170516

CR by EMB Mfg.

CR100: LABEL PART NUMBER AND DESINGNATION LIST

Prt. No

Description

CR100 & CR100B

CR100HW & CR100BHW

CR100H &CR100BH

794622

CR100 TOOLBOX CR100

1

1

794623

CR100 ENGINE DOOR CR100

794115

FIRE HAZARD - NO SMOKING

794435

ULSD DEISEL FUEL LABEL

794116

DRIVELINE — ARM ENTANGLEMENT HAZARD — KEEP HANDS AWAY

794167

HYDRAULIC RUPTURE HAZARD — KEEP BACK

294117

FLYING OBJECT HAZARD — KEEP BACK

794119

HAZARD — READ MANUAL

794228

REMOVE IGNITION KEY

794120

ROTATING CUTTER HAZARD — KEEP HANDS AWAY

794127

DRIVELINE — HAND ENTANGLEMENT HAZARD — KEEP HANDS AWAY

794143

NOISE - 121DB NOISE

294207

ENTANGLEMENT HAZARD — DO NOT CLIMB IN HOPPER

794209

COUNTER CLOCKWISE ROTATION — ROUND

794215

FROZEN BATTERY HAZARD

794414

ROLLER FEED CHIPPER — FEED CONTROL RH

794422

FEED CONTROL LOCK

794238

150 MM (6.0) MAX MATERIAL CAUTION DECAL

794203

PROTECTION EQUIPMENT

794119

ROLLER FEED CHIPPER — FEED CONTROL LH

794421

ROTOR LOCK

794618

CR100 L&R CHUTE MID. WALLENSTEIN

794619

CR100 CONTROL PANEL WALLENSTEIN

294620

CR100 TABLE BOTTOM WALLENSTEIN

794621

CR100 INTELLIFEED

794416

CR100 STARTING / OPERATING / STOPPING INSTRUCTIONS

794625

CR100 CHUTE RIGHT BOTTOM GOLD

794617 MADE IN CANADA 3" DIA” ON 794625

794630 3 YEAR WARRANTY DECAL ON 794625

294627

CR100 CHUTE LEFT BOTTOM GOLD

294617 MADE IN CANADA 3" DIA” ON Z94627

294630 3 YEAR WARRANTY DECAL ON 794627

294426 GREASE 50HRS LABEL ON Z94627

794626

CR100 CHUTE RIGHT ELBOW SILVER

794628

CR100 CHUTE LEFT ELBOW SILVER

Z96376

CR MARKETING STICKER 7.0 X 1.5

796377

CR MARKETING STICKER 13.0 X 2.5

794426

GREASE 50HRS LABEL

294144

RH ROTATION DECAL

794145

LH ROTATION DECAL

794436

ANTIFREEZE LABEL

794124

DECAL WARNING LABEL

794401

WINCH CONTROL — WIND/UWIND

794402

WINCH — FREE WHEEL / ENGAGED

794250

WINCH ENTANGLEMENT DECAL HORIZONTAL

7944243

WINCH ENTANGLEMENT DECAL

794415

UPPER ROLLER LIFT CYLINDER - LIFT / CRUSH

Page 43 of 46

For threaded parts installation, refer to the torque charts in this manual.

RevEl 230117



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

2633353
S s g > 3l Y % e
_OCD'-:"’U’EL' S Ll (4 3
20=3 ¢ () £ o (/] 4
© O~ @;96 il ,;?Q‘;,s
5000 50 Hl S =2 _
2Ee8322g0 el ] = e |-
O h : G o 5
=5902 ©0°F Hl 5 e ™ Al
.39 50N SEER | \Y o0 N
Cq-)q_)m_o>'L u \ L |
Foo=c®50 k- | ¢ = -
Do 05 o< - ) K 3
s 020 0= 0\ Y 8
EQ'O":"’Q_LD | w 3 -
Dy 00>500 ] R &
§q>')>QB 8 i "
o« e |
w O [O2Ne)} H
xcE0630%5 9{ |
¥ \m o
31 oWE g
] | R R
3 4,— —

1

794167

CR100H &
CR100HW

A
(]
T

294243
CR100H &
CR100HW

294167
45
o
3

nsl |
— S
0 3 ® Celm.

VIN Label

| waLLENSTEIN £ [

|

)

El
2
E_
g
[
[

i~
~
@
©
4
N

Label Layout - Left Side |

" wAa

Page 44 of 46  For threaded parts installation, refer fo the torque charts in this manual. RevEl 230117



CR by EMB Mfg.

10607100 CR100 RevE1 Parts Manual. 170516

MaIA apisul JaddoH

L02v6Z 02Lv6Z

LZ1¥6Z2
_|O Q Q MH00L¥D
'8 HOOLYD [MHO0LHD
K.\o GW [svivez | [ zovez | Gﬁ Jovvez | HooLo
[euzvez | [ ¥eivez
17

44474

|aued jo13uo)
jo dn aso|)

& | . B e,
[ szev6z || 91¥6Z || eLvez | [p |} 1 .“M

owooooooo
oov””“
=0 ,st_
| |7

@ B | €
N
8/
129v6Z

WILSAS I_HV/_ ANDD DINO-E L33

Q3a3adi T 131LNI

MHO00LYD
8 HOOL¥D

052v6Z

6

€02v6Z

0
@o

I ammm.mu 102762 | 02Lv6Z |
= ol |Q
@ 8 =
V¥V

[4444Y4 vivvez |

Vi
~ B } .
[ seovez | A\
L ®
/
13538

*I9|DBP PBZLOYLIND
JNOA WOJ} S|gD[IDAD 210 SUBIS
Alojps maN  paliddp aq
1sNW suBbis mau ‘sublis Alojos
1noylim paopidal supd 1o
9|qIB9||I dWOD298g ‘pPaAOW
-0l ‘pabpwpp ussqg 9ADY

Q3 BE®

RevEl 230117

For threaded parts installation, refer to the torque charts in this manual.

sublis Aleyos J| - ¥3gWIWIY
| @pIS BN - }noADT |]2gp7

Page 45 of 46



1060T100 CR100 RevE1 Parts Manual. 170516 CR by EMB Mfg.

Accessories |

#1012L269 LEDGER CLEARANCE
( \ SETTING GAUGE

For CR100 Series

An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

#1012L269 \\/

#297068 CR100 / CR100P
COMMERCIAL TRAILER WOOD CHIPPER
OPERATOR’S MANUAL

WALILENSTEIN C2

Available as a download at
www . wallensteincr.com

CR100/CR100P COMMERCIAL
TRAILER WOOD CHIPPER
OPERATOR'S MANUAL

Keep this manual with the
CR100 at all times

AT MUMBES: 237088

nge 46 of 46  For threaded parts installation, refer to the torque charts in this manual. RevEl 230117



